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FR1 n38 / 40MHz / DFT-S OFDM / Middle Channel / Full RB 

PI/2 BPSK  
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Conducted Band Edge 

FR1 n38 / 10MHz / DFT-S OFDM / PI/2 BPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Power Limit -10dBm > -20.46 dBm Pass Power Limit -10dBm > -20.44 dBm Pass 

  

  



 

 TEL : 886-3-327-3456 Page Number : A12-16 of 39  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG3N2802C 

 

 

 

 

FR1 n38 / 10MHz / DFT-S OFDM / PI/2 BPSK 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 
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FR1 n38 / 10MHz / DFT-S OFDM / QPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Power Limit -10dBm > -22.94 dBm Pass Power Limit -10dBm > -20.46 dBm Pass 
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FR1 n38 / 10MHz / DFT-S OFDM / QPSK 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : A12-19 of 39  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG3N2802C 

 

 

 

 

FR1 n38 / 10MHz / DFT-S OFDM / 16QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Power Limit -10dBm > -23.16 dBm Pass Power Limit -10dBm > -23.54 dBm Pass 
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FR1 n38 / 10MHz / DFT-S OFDM / 16QAM 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 
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FR1 n38 / 10MHz / DFT-S OFDM / 64QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Power Limit -10dBm > -22.90 dBm Pass Power Limit -10dBm > -23.50 dBm Pass 
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FR1 n38 / 10MHz / DFT-S OFDM / 64QAM 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 
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FR1 n38 / 10MHz / DFT-S OFDM / 256QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Power Limit -10dBm > -24.26 dBm Pass Power Limit -10dBm > -23.78 dBm Pass 
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FR1 n38 / 10MHz / DFT-S OFDM / 256QAM 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 
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FR1 n38 / 10MHz / CP OFDM / QPSK / Full RB 

Lowest Band Edge Highest Band Edge 
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FR1 n38 / 15MHz / DFT-S OFDM / PI/2 BPSK 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 
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Lowest Band Edge / Full RB Highest Band Edge / Full RB 
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FR1 n38 / 30MHz / DFT-S OFDM / PI/2 BPSK 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 
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